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| NSTALLATI ON M

Adjustable Pitch Fan A
11 t hru 15 DI amet €

Huds o-hi Theffain Ibl ades

Hudson_lTﬁlﬂill'llemp (Red) fan blades are_of singl
construction optimized for perfor malicteef drrell bil aabdi:
are constructed of | ight weight ,-e<togrmr orse ©inn,r ewii
thickness and processes deter mi nEedflferacdm nfgi reidtge
sion and UV protection is a standard with this
The individually bal anced bnaatdcehse dc asne tbse arreep | naocte
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RECOMMENDED TOOLS

T Longlandle Allen Wrench Set|T( 3hbg" Ttoowell/ 8" )
f Medium Size Flat Head Scr|/§wEDaRidmRihgi tal Protractor (P/N
1 Brass Balll Peen Hammer T 25 ft. Measuring Tape
T Fl at Bastard File T Pencil or Marker
1T 240 Grit Sand Paper T Open/ Box End Wrle/n2c'h) Set (1/ 2"
1T An{Siei ze Lubricant T Socket Set foirl-1¥/22" Drive (1/
T wbD40 T Torque Wrench20s0) HRated for O
T 12" Crescent Wrench
I NSTALLATI ON PROCEDURES
ASSEMBLY WI TH BUSHIAMGEMBLY WI TH STRAI G
(NO BUSHI NG)
Clean alll mating surfaces Dbetween hub, bushing and shaft.
grease and lubricant shoul dc|begnr eamqVetht i hgaviung at s padw
surfaces dry. is no shoulder on shaft to pre
i d [ s t i
If there is no shoulder on ;@%ft? tscgigarefertv_gnge-eVel?s@(‘gnnoge{,prr%orﬁ\]/I
down shaft, slide spacer/ sl g¢¥yet Hogeﬁrgyﬂé@{j oinp Shhfbf.t %
bushing. Sl'ide bushing and ke? onto shaft un |1 flus wi t
of shaft. The shaft size deltermines the bushing type (Q2 ¢
Lock bushing on shaft by tiAGBSEMBLYe WetT BHcr §vA Pk R Ea
with an Allen Wrench. (Note b u i S e t C v
Line up key and set hub on Gﬂhing.mgrﬁbla aGthlgEt@rEJeleR(%p
screws 1in flang of bushinlg into hub spool, using a tor
wrench with a socket, and [tGlgehane naldv emaltyi. ngUS&Jrfheeéobébw
table to determine the propwaryst aoldsi metdaltiorhqwbe. Jalsu ead .|
screw(s) for retainer pl ate|larck moats hreeq wi)r.e dShfaofrt bauiszhd nde t
tion. necessary. Using a torque wren
cap screw to recommended stand
. Allen Ca Torque
Bushing P Socket au
Size Wrench | Screw Size (ft-1b) Torque Value
Size Size Dry Cap Screw Socket (ft-Ib)
Q2 ' 3/8" 9/16" 29 Size Size Lubricated | Dry
R2 3/16" 3/8" 9/16" 29 5/8" NC 15/16" 80 90
3/4" NC 1-1/8" 100 110
1" NC 1-1/2" 150 160
NOTE: RataBangergent varies with
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TWO BELLVILLE SPRING WASHERS
5/8” 1D X 1 5/16” OD X 0.098" THK.

2A

CLAMP BOLT, 5/8"-11 x 7 1/2" LG.

.,

Figure

Figur e
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CHECK TRACK

Af ter fan is installed in fg= ut |l in
side of each bl ade onto fan a m
(See Figure 4). The differ e ghest
| owe st outlines should not bl ad
by |l oosening clamp bolts an h tra
ot her biiagdlesen Rebdlec& amdcke ¢
setti-tnigghtReen bl ade c¢cl amp bol rd
of 8% f(tl ubri 4 dt ddi)y ygr t&®0 qfute
&ECOOA w
CAP SCREW, HH
FLATWASHER, 3/8”—16 X1 1/2"
3/8" X 1 1/2" 0D
SEAL DISC ﬁ TOP HUB PLATE
LOCKWASHER, 3/8” /[%\
HEX NUT, 3/8-16NC
Figure 6
S WE g
For 10 to 15 Bl ades:
Measure the distance from trailing edge at blade tip of or
to trailing edge at blade tipnstatk he3 8§ adNEntbod |t $d eat( SSeieX F
This distance should be WltthlnngLr/eQOGaof&eGakr:)h. OTt hhreera dfeodr paolrlt
sive bl ades. Correct bl ade siweemoumt Isemgendiin . clignmn abo!l 4§ 9
adjusting blade to matchhstwe f t er b d
andcheck sweep and —ttghtamgé)ga'pzﬂ;ﬁflttlng-r dR@tér% 3(/B§JbrN®artuetn
clamp bolts to recoinmefdedrsta éd%rdyo)of 65 ft
80-lfbot (dry) torqgque.
Locate the six (6) mounting hc
t hsei x (6) bolts pointing up on
encountered, |l oosen bolts on s

mountedti ghee-hbeol ubrf-chtedp)ydpr

SEAL DISC MOUNTING HOLES
(6) PLACES

Figure 4a 3/8” NC BOLT
SEAL DI SC I NSTALLAT]| ON FLATWASHER,
3/8" X 1 1/2" 0D

For 4 to 9 Bl ades HEX NUT

3/8-16NC =
Fasten seal disc to top of hup with fourdDU(4) 3/8" cap Sscr
shown in figures 5 and 6. Tighten to reg@mmended standard
15-lfot (1l ubri 4 ot ddl)y ygrr 20 ft &ECOOA 1 A
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CAP SCREW, HH

FLATWASHER, 3/8°-16 X 1 1/2

3/8” X 1 1/27 0D

LOCKWASHER, 3/8"

Figure 65b

NOTE: The purpose of the seall vior f
recirculating back dowhfidiren__

Figure 8
CHECKI NG TI P CLEARANCE

I'f a small adjustment is need
Rotate fan in position inside "fUdniMi $§CbiORaheGYialciknN @ o dd]
clearance (See Figure 7). The recommended tip <clearance
shown in the table below. Check for spots where fan bl ade
ance is not within S od t ol oroanco

the recomme

Fan Diameter | Minimum | Maximum

11 1/4” 5/8”
12’ through 15’ 1/4" 3/4”
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heat eFxocrh atnhgee rfsa n ss ptahcaetr sh amvae} o nyeem aaiidnde
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Parts List
HUDSON PRODUCTS CORPORATI ON

Adjustable Pitch Fan Assembly 11
Series 3000KHT HUB

NO. OF BLADES

| TEM DESCRI PTI QINY P|E PART NO. 4 5 6 7 8 9 10 11 12 13 14 15
11K-14K Hub Assy. No.| 3104H | 3105H | 3106H | 3107H | 3108H | 3109H | 3110H | 3111H | 3112H | 3113H | 3114H | 3115H
4" Diameter Thru 2.62" Part No. H3410HT|H3510HT|H3610HT|H3710HT|H3810HT|H3910HT| 79210HT | 79212HT | 79214HT | 79216HT | 79218HT | 79220HT
h : Q-2
Diameter Shaft 15K Hub Assy. No. | 3104HS | 3105HS | 3106HS | 3107HS [3108HS7| 3109HS | 3110HS | 3111HS | 3112HS | 3113HS | 3114HS | 3115HS
Part No. 79222HT|79224HT |79226HT|79228HT|79230HT| 79232HT | 79234HT | 79236HT | 79238HT | 79240HT | 79242HT | 79244HT
11K-14K Hub Assy. No.| 3204H | 3205H | 3206H | 3207H | 3208H | 3209H | 3210H | 3211H | 3212H | 3213H | 3214H | 3215H
2 68" Diameter Thru 3.62" Part No. H3420HT|H3520HT|H3620HT|H3720HT|H3820HT|H3920HT| 79211HT | 79213HT | 79215HT | 79217HT | 79219HT | 79221HT
° : R-2
Diameter Shaft 15K Hub Assy. No. | 3204Hs | 3205HS | 3206HS | 3207HS | 3208HS | 3209HS | 3210HS | 3211HS | 3212HS | 3213HS | 3214HS | 3215HS
Part No. 79223HT|79225HT |79227HT|79229HT|79231HT| 79233HT | 79235HT | 79237HT | 79239HT | 79241HT | 79243HT | 79245HT
Q-2 C3216 | 61705 | C3216 | 61707 | C3216 | C3399 | C3410 | C3411 | C3412 | C3413 | C3414 | C3415
11K-14K Part No.
R-2 C3215 | 61715 | C3215 | 61717 | C3215 | C3299 | C3400 | C3401 | C3402 | C3403 | C3404 | C3405
1 Hub Plate (2 Per Hub)
Q-2 15K Part N C3578 | C3580 | C3582 | C3584 | C3578 | C3579 | C3580 | C3581 | C3582 | C3583 | C3584 | C3585
al 0.
R-2 C3568 | C3570 | C3572 | C3574 | C3568 | C3569 | C3570 | C3571 | C3572 | C3573 | C3574 | C3575
| TEM DESCRIPTI ONYPE PART NO QUANTITY PER ASSEMBLY
Q-2 65101
2 Hub Spool ) 65102 1 1 1 1 1 1 1 1 1 1 1 1
) Q-2 .
3 Bushing ) Specify Bore 1 1 1 1 1 1 1 1 1 1 1 1
4 |Blade Clamp Half, Un-painted 65003 8 10 12 14 16 18 20 22 24 26 28 30
Aluminum (Standard)
Option 1, Epoxy coated 650038
Aluminum
Option 2, Epoxy coated Ductile 65016
Iron
Option 3, Machined stainless C3006
steel
5 |Blade Clamp Bolt 5/8°-11 x 79326 8 10 12 14 | 16 18 20 22 24 26 28 30

7 1/2” (Mech. Galv.)
Belleville Spring Washer, 5/8”"1D

6 |1 516°0D x 0.098"THK 30158 78104 16 20 24 28 32 36 40 44 48 52 56 60
7 |5/8” Hex Nut (Mech. Galv.) 72086 8 10 12 14 16 18 20 22 24 26 28 30
8 |5/8” Lock washer (Mech. Galv.) 73730 8 10 12 14 16 18 20 22 24 26 28 30
Stop Plate Sub- Q-2 65007
9 |assembly R2 65008 1 1 1 1 1 1 1 1 1 1 1 1
Stop Plate Bolt 3/4”-10 x
10" 14 1/2" (Zinc Plated) 72427 1 1 1 1 1 1 1 1 1 1 1 1
11 [3/4” Lock washer (Mech. Galv.) 73738 1 1 1 1 1 1 1 1 1 1 1 1
12 |3/4” Flat Washer (Mech. Galv.) 73640 1 1 1 1 1 1 1 1 1 1 1 1
Hub Spool Bolt 3/8™-16 x 7
13 [ Wit Nut (Mech. Galv.) 70700 6 6 6 6 6 6 6 6 6 6 6 6
14 [3/8” Lock washer (Mech. Galv.) 73723 6 6 6 6 6 6 6 6 6 6 6 6
Seal Disc Bolt 3/8'-16 X
15 |75 (316 SS) 60274 4 4 4 4 4 4 6 6 6 6 6 6
16 |3/8” Flat Washer (316 SS) 73623 4 4 4 4 4 4 12 12 12 12 12 12
17 | 3/8” Lock washer (316 SS) 73722 4 4 4 4 4 4 6 6 6 6 6 6
18 [3/8” Hex Nut (316 SS) 72050 4 4 4 4 4 4 12 12 12 12 12 12
19 |50° Dia. Hi Temp Seal Disc D3439 HT 1 1 1 1 1 1
(11K-14K with 4-9 blades)
53" Dia. Hi Temp Seal Disc 81114HT 1 1 1
(11K-14K with 10-12 Blades) 61115HT . . ]
64” Dia. Hi Temp Seal Disc
(11K-14K with 13-15 Blades and
15K with 4-15 Blades)
—
20 (-'F;‘g(',')"te " Hi Temp Fan Blade Varies 4 5 6 7 8 9 10 1 12 13 14 15
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HUDSON PRODUCTS CORPORATI ON
Adjustable Pitch Fan Assembly 11’ T

Series 3000KHT HUB

HUB MODEL NO. & SERIAL NO.

1

BLADE MODEL NO.

KEY, SET SCREW & CAP SCREWS SERIAL NO.

FURNISHED WITH BUSHING DATE OF MANUFACTURE
AND FINAL MOMENT
BALANCE.

STANDARD MATERI ALS & FI NI SHES

B | a d Eileerglass reinforced epoxy Bl ade CIl amps:
Hu b S pRuctile lron, Zinc Rich Coating Un-painted Aluminum (Standard)
P 1 a t Steel; Galvanized Epoxy Coated Aluminum (Option 1)
B u s h i Matieable Iron Epoxy Coated Ductile Iron (Option 2)
Seal PBibesglass Reinforced Polyester Machined Stainless Steel (Option 3)
Fastener s:
Steel, Mech. Galvanized & 316 SS Opt.
Complete Fan with 316 SS (Option 1)
Complete Fan with K500 Monel (Option 2)
WHEN ORDERI NG, SPECI FY FAN DI AMETER, TYPE & NUMB
EXAMPLE: APT S 14KHT S [6]
Fan Model Fan Diameter & Blade Type Number Shaft Diameter
Adjustable Pitch (Specify “KHT” for Tuf-Lite 1I® of Blades

K blades Hi Temp)
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HUDSON

Products Corporation

9660 Grunwal d Rd.

Beasl ey, Bé&0&®&s 77417

Phone39&8Q0

Fax:-32®B388

1-80®394160 (24 Hour s)

EMAI L: hudsonproducts@udsonproducts. com
http://www.hudsonproducts com

HudsonVaAuabl eAi r@o whEixwacHankFi He&i h|-BISpHy ol &1 A r &t e §méTtu&Ed g € hle Moef. i aTaf T lf/ t ar £/ f egi st er ¢ldi dtsroand ePraa kkisc to$
Corporation.

E2012 Hudson Products Corp. All Rights Reserved.

Installation Manual 3000KHT Page 8 of 8 April 2018


mailto:hudsonproducts@hudsonproducts.com
http://www.hudsonproducts.com

